

<b>LAST UPDATE:</b>	10/10/2011
<b>EDITION No:</b>	1
<b>PRODUCT STATUS:</b>	Approved

## Certificate of Analysis

**Catalogue No:**
**2004040092**
**Product Description:**
**Chromatinet Silver 40**
**Customer Order / Invoice No:**

CHARACTER	UNIT	SPECIFICATION REQUIRMENT	RESULT	TEST METHOD
<b>CARRIER TYPE:</b>		<b>HDPE</b>	<b>OK</b>	CAS No: 9002-88-4.99
<b>SHADE FACTOR</b>	<b>%</b>	<b>40-45</b>	<b>OK</b>	ASTM D 1746
<b>WEIGHT</b>	<b>Gr/m<sup>2</sup></b>	<b>55-60</b>	<b>OK</b>	ASTM D 3776
<b>STRENGTH</b>	<b>Kg/cm<sup>2</sup></b>	<b>5.0-6.0</b>	<b>OK</b>	ASTM D 3787
<b>UV STABILTY</b>	<b>KLY</b>	<b>700</b>	<b>OK</b>	ASTM G 151/154

### INFORMATION:

1)	All data are result of tests performed in Ginegar laboratories.
2)	The results conform to the standard testing methods as stated.
4)	Ginegar warranty - See web site: www.polysack.com
5)	KLY=Klanglely world average is 140 KLY per year.
6)	Shrinkage rate: ≤ 2% - at ≤ 65 degrees celsius ambient temperature.

Date of printing: 30/06/2013

Signature:



**Ivan Fleisch**  
**Quality & Lab Manager**